MANUFACTURING

CASE 870 & 875 with Gates MTD Harrow

PARTS BOOK



This information is required to determine parts needed for new install.

Identify Model / Size Identify current installed back bar type. Identify if frame extensions and cross bar installed.

3 3 3

7-Shank / 14 ft. Standard (single tubes) CNH Back Bar. CNH HD frame extensions with attached cross bar.

9-Shank / 18 ft.
11-Shank / 22 ft.
13-Shank / 26 ft.

HD (Double tubes) CNH Back Bar.

*Cylinders push from underside of back bar.




Table of Contents

STAaNAard (SINGIE) CNH BACK BQr ....ccccccieiiss  cevereseeseesesssesesnssnesessssssnssessassesssssssasssssassssssssnassassssssss sasssesassasssnass  seaesesssssssessesssssessesesssssssssssassses essessesassessassssssnssnssnssnsasase 4
126984—MTD Harrow Kit Case 870-7 Standard Back Bar ..ottt st e e 5
124978 —MTD Harrow Kit Case 870-9 Standard Back Bar ..ottt st st s 6
Install DIMENSIONS....ccceeueviiiirece st 7
124964—MTD Harrow Kit Case 870-11 Standard Back Bar — .......cccceevirereinerminerinire e s s s s s s s s 8
Install DIMENSIONS.....c.ccuveeeeierireeerie e senenes 9
INStall PICEUIES e 10
124982 —MTD Harrow Kit Case 870-13 Standard Back Bar — ......cccocouiveiiinneinenieire e s s s s s s sesene senee 11
Install DIMENSIONS. ....c.cccuvreereeieeee st 12
INSTAll PICEUIES ...ttt 13

HD (Double) Back Bar. CNH Extensions /

Cross Bar already iNStalled. ettt ee s e et seesresassaesaeseeeess aenasaaeas seeseesteses  SsessessessEessesaseseessteeteessetere et senassane st ste st st nseneereeseeseearenn 14
126988 —MTD Harrow Kit Case 870-7 CNH HD Back Bar = .ioiioivieiie sttt sttt sttt e s en s st e s 15
125972—MTD Harrow Kit Case 870-9 CNH HD Back Bar = .oiecieieiie sttt st sttt en s st e s e s 16
126979—MTD Harrow Kit Case 870-11 CNH HD Back Bar ..ottt s e e 17
127317—MTD Harrow Kit Case 870-13 CNH HD Back Bar — .cccoooieiieerieeire sttt eb e s enen s 18

HD (Double) Back Bar.

USES GATES EXEENSIONS / CrOSS BAr. coeviecvceeiecsseseesessesseeseessessssssessesssessessesssssesseessassasssesssnssssssssesses  sssessessesssessessessessssssessessessesssessasssessossessesssessessessessesssasses 19
124992 —MTD Harrow Kit Case 870-7 Gates HD Back Bar — .....ccoueiierrinieeniieeee sttt sttt e s st s e s 20
127318 —MTD Harrow Kit Case 870-9 Gates HD Back Bar  .....cccoiiiiinnieieniineee st s e e 21
124989—MTD Harrow Kit Case 870-11 Gates HD Back Bar ......ccccooiiiinininiince st e e e 22

.............................................................. 23
127319—MTD Harrow Kit Case 870-13 Gates HD BaCK BAr .......ccccuiiiiiiiiieiciiesie et cetieeecre e eervessnesnesseesssenesreansaenes 24

Tine Keeper INStall b st st st sttt s . 25




Standard (Single) CNH Back Bars

.\‘-‘ '.‘- - Q f"f""\ .‘»‘\:-ﬁ :‘
.'. - .. > »oﬁ,. P St
| '.MJ ~ - My '
P 4\\, .»m'i\‘*\ﬁx i eI

i...x L “}MV;_;

'“ '4«, &% .o*»r‘\*‘nrh
o v«“, v"~ . P
R K:’M




126984—MTD Harrow Kit, Case 870-7 Standard Back Bar

Part# Description: QTY
124963 Mounted Arm 48" W/4,5,6 Frame Brackets 4
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2
120324 Backing Plate 4,5,6" Tube 8
120104 Bolt 5/8-11x6 Grade 5 Plated 16
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 8
120138 Nylock Nut 5/8-11 Grade 5 Plated 32




124978 —MTD Harrow Kit, Case 870-9 Standard Back Bar

* STD bar must be replaced with Gates bar

Part# Description: QTY
124972 Gates 870-9 Back Bar ASM 1
124963 Mounted Arm 48" W/4,5,6 Frame Brackets 8
123992 Mounted Section 4' 3 Bar 5/8x30 Tipped Right 1
120466 Mounted Section 4' 3 Bar 5/8x30 Tipped Left 1
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2
120324 Backing Plate 4,5,6" Tube 16
124979 Case 870 Back Bar Reinforcement Plate 2
124392 Bolt 3/4-10x8 Grade 8 YZ Plated 8
120140 Nylock Nut 3/4-10 Grade 5 Plated 8
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120103 Bolt 5/8-11x6 Grade 8 Plated 32
121132 Nylock Nut 5/8-11 Grade 5 Plated 64
124611 Tine Keeper 10




Mounting dimensions Case 870-9 using Gates Back Bar

UMLESS OTHERWEE SPECFED: |SCALE 1:14

HAME DATE
= ZGATES
[ —
|

MANUFACTURING
B ARPR

A
Ty DESCRIPTION:

™ Casze 870 9 shank Gates W/Back

O BT Bar

AL SIZE [PART NUMBER: REV
WEXT A%SY EED O = B ] 249 78 A-OS
AFFLICATON 0 HOT SEALE LRAWHG WEIGHT: 230747 SHEET 1 OF 1

a T 7 T p T 3 T " T 3 T T

1



124964— MTD Harrow Kit, Case 870-11 Standard Back Bar

Part# Description: QTY
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2
120466 Mounted Section 4' 3 Bar Left 5/8x30 Tipped 1
123992 Mounted Section 4' 3 Bar Right 5/8x30 Tipped 1
127323 870-11 STD Wing Back Plate 2
124963 Mounted Arm 48" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 12
120103 Bolt 5/8-11x6 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 5/8-11 Grade 5 Plated 64
124611 Tine Keeper 4




124964—MTD Harrow Kit, Case 870-11 Standard Back Bar

THESE ARM SIDE PLATES MIGHT NEED TO BE
MOUNTED INWARD FOR CLEARANCE.

THESE PATICULAR PLATES COULD BE SWAPPED
WITH EACH OTHER TO ACCOMPLISH THIS.

UNLESS OTHERWISE SPECIFIED: [SCALE: 1:20

NAME | DATE -

DIMENSIONS ARE IN INCHES

~al(C5ATES
FRACTIONAL +1/8 CHECKED )

ANGULAR: MACH:2  BEND 2

MANUFACTURING
A TWO PLACEDECIMAL  £01 | ENG APPR. £
THREE PLACE DECIMAL  +.005 i
o — DESCRIPTION:
THRD ANGLE
QA.
PROPRIETARY AND CONFIDENTIAL oM 870-11 STD Bar ASM
THE INFORMATION CONTAINED IN THIS (MATERIAL SIZE |PART NUMBER: REV
DRAWING 5 THE SOLE PROPERTY OF
GATES MANUFACTURING, INC. ANY FINSH B ] 249 64 A—OQ
REPRODUCTION IN PART OR AS A WHOLE]
WITHOUT THE WRITTEN PERMSSION OF NEXTASSY SO
GATES MANUFACTURNG, INC. §
PROHIBITED. APPLICATION DO NOT SCALE DRAWING WEIGHT: 2487.95 SHEET 1 OF 1
f T T
8 7 6 5 4

3 2 1



124964—MTD Harrow Kit, Case 870-11 Standard Back Bar

T
e 4

: ; ! <|=-1p ~ehdy 4 =
AV '. K' - s S > o - 2 5]
&l:. - |;"-_>:q_ e Ny E‘\;":

10



126982—MTD Harrow Kit, Case 870-13 Standard Back Bar*Uses Gates

*Uses Gates Bar ASM to relocate cylinders and rest wings.

Part# Description: QTY
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2
124903 Gates 870-13 Bar ASM 1
124963 Mounted Arm 48" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 16
120103 Bolt 5/8-11x6 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 5/8-11 Grade 5 Plated 64
124611 Tine Keeper 18
124913 Cylinder 3.5 x 10 Tie Rod 2

11



126982—MTD Harrow Kit, Case 870-13 Standard Back Bar.

VERIFY THE RESTS WILL L
LAND BETWEEN BOLTS ON I T
GATES HARROW ARM.

© A T e AT R/ ©
[N — [ TT A
} g B i B
B === o § 0 0 o Ol 0 e o 1 B
i e e s 5 Cy C) s o—s o7 ()
'w i q
\ ,Al ?j
Al
I I
i i L J L -
THESE ARM SIDE PLATES MIGHT NEED TO BE
MOUNTED INWARD FOR CLEARANCE.
THESE PATICULAR PLATES COULD BE SWAPPED UNLESS OTHERWISE SPECIFIED: [SCALE: 1:24| name | oate g
WITH EACH OTHER TO ACCOMPLISH THIS. DIMENSIONS ARE NINCHES | o swa_2r1eraon ‘
FRACTIONAL +1/8 CHECKED . A d
1 ANGULAR: MACH £2 BEND 2 MANUFACTURING A
A ‘ THREE PAGE DECIAL 5005 | o APPR DESCRIPTION: ]
THRD ANGIE ZFG"”R’ MTD Harrow Kit - 870-13 STD
INCONSISTENT LOCATIONS OF @ = - - Back Bar
Ly ,I\DAIE\KY LﬁgEEéETiQOS gAEoleJgIETDL ATFACTORY e | [ com SIZE [PART NUNBER: REV
I— DRAWING IS THE SOLE PROPERTY OF
ADJUSTED TO ACHIEVE THIS LAYOUT REPRODUCTION I PART OR &5 A WHOLE [ B 126982 A-02
'WITHOUT THE WRITTEN PERMISSION OF
RO HEED, ACTURNG. INC. & DO NOT SCALE DRAWNG WEIGHT: 2477.54 SHEET 1 OF 1
8 ! 7 ! ) f 5 i 4 ! 3 ! 2 ‘ 1

12



Gates Harrow Kit on Case 870-13 Standard CNH Back Bar

13



HD (Double) CNH Back Bar.

CNH Frame Extensions / Cross Bar already installed.




126988—MTD Harrow Kit, 870-7 HD CNH Back Bar.

CNH Extensions / Cross Bar already installed.

Part# Description: QTY
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2
120382 Mounted Arm 40" W/4,5,6 Frame Brackets 4
120324 Backing Plate 4,5,6" Tube 8
124355 Case 870 Drop Stub 4
124392 Bolt 3/4-10x8 Grade 8 YZ Plated 8
120140 Nylock Nut 3/4-10 Grade 5 Plated 8
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120103 Bolt 5/8-11x6 Grade 8 Plated 16
121776 Bolt 5/8-11x2 Grade 8 Plated 16
121132 Nylock Nut 5/8-11 Grade 5 Plated 48

15




125972—MTD Harrow Kit, 870-9 HD CNH Back Bar.

CNH Extensions / Cross Bar already installed.

Part# Description: QTY
123992 Mounted Section 4' 3 Bar 5/8x30 Tipped Right 1
120466 Mounted Section 4' 3 Bar 5/8x30 Tipped Left 1
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2
123208 Mounted Arm 40" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 16
124355 Case 870 Drop Stub 8
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120103 Bolt 5/8-11x6 Grade 8 Plated 32
121122 Bolt 5/8-11x2 Grade 8 Plated 32
120138 Nylock Nut 5/8-11 Grade 5 Plated 96
124611 Tine Keeper 4

16



126979—MTD Harrow Kit, 870-11 HD CNH Back Bar.

CNH Extensions / Cross Bar already installed.

Part# Description: QTY
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 4
123208 Mounted Arm 40" W/4,5,6 Frame Brackets

120324 Backing Plate 4,5,6" Tube 16
124355 Case 870 Drop Stub 8
120103 Bolt 5/8-11x6 Grade 8 Plated 32
121776 Bolt 5/8-11x2 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 5/8-11 Grade 5 Plated 96
124611 Tine Keeper 6

17




127317—MTD Harrow Kit, 870-13 HD CNH Back Bar.

CNH Extensions / Cross Bar already installed.

Part# Description: QTY
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped

123208 Mounted Arm 40" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 16
124355 Case 870 Drop Stub

120103 Bolt 5/8-11x6 Grade 8 Plated 32
121776 Bolt 5/8-11x2 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 5/8-11 Grade 5 Plated 96
124611 Tine Keeper 8

18




HD (Double) CNH Back Bar. No CNH Frame Extensions or Cross Bar.

*Will use Gates built frame extensions




124992—MTD Harrow Kit, 870-7 Gates HD Back Bar.

*Uses Gates frame extensions and back bar.

Part# Description: QTY
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2
120382 Mounted Arm 40" W/4,5,6 Frame Brackets 4
120324 Backing Plate 4,5,6" Tube 8
124355 Case 870 Drop Stub 4
124980 Case 870 Frame Extension ASM 4
124984 Case 870 Frame Extension Cap Plate 4
124986 Case 870 Center Cross Tube 12’ 1
121776 Bolt 5/8-11x2 Grade 8 Plated 32
120103 Bolt 5/8-11x6 Grade 8 Plated 16
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 8
120138 Nylock Nut 3/4-10 Grade 5 Plated 64

20




127318—MTD Harrow Kit, 870-9 Gates HD Back Bar.

*Uses Gates frame extensions and back bar.

Part# Description: QTY
123992 Mounted Section 4' 3 Bar 5/8x30 Tipped Right 1
120466 Mounted Section 4' 3 Bar 5/8x30 Tipped Left 1
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2
120382 Mounted Arm 40" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 16
124355 Case 870 Drop Stub 8
124980 Case 870 Frame Extension ASM 8
124984 Case 870 Frame Extension Cap Plate 8
124986 Case 870 Center Cross Tube 12’ 1
124988 Case 870 Center Cross Tube 6’ 2
121776 Bolt 5/8-11x2 Grade 8 Plated 64
120103 Bolt 5/8-11x6 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 3/4-10 Grade 5 Plated 128
124611 Tine Keeper 4

21




124989—MTD Harrow Kit, 870-11 Gates HD Back Bar.

*Uses Gates frame extensions and back bar.

Part# Description: QTY
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 4
120382 Mounted Arm 40" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 16
124355 Case 870 Drop Stub 8
124980 Case 870 Frame Extension ASM 8
124984 Case 870 Frame Extension Cap Plate 8
124986 Case 870 Center Cross Tube 12’ 1
124988 Case 870 Center Cross Tube 6’ 2
121776 Bolt 5/8-11x2 Grade 8 Plated 64
120103 Bolt 5/8-11x6 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 3/4-10 Grade 5 Plated 128
124611 Tine Keeper 6

22




Gates Harrow Kit on Case 870-11 with Gates HD frame extensions and back bar.




127319—MTD Harrow Kit, 870-13 Gates HD Back Bar.

*Uses Gates frame extensions and back bar.

Part# Description: QTY
120468 Mounted Section 6' 3 Bar 5/8x30 Tipped Left 2
120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2
120382 Mounted Arm 40" W/4,5,6 Frame Brackets 8
120324 Backing Plate 4,5,6" Tube 16
124355 Case 870 Drop Stub 8
124980 Case 870 Frame Extension ASM 8
124984 Case 870 Frame Extension Cap Plate 8
124986 Case 870 Center Cross Tube 12’ 1
124988 Case 870 Center Cross Tube 6’ 2
121776 Bolt 5/8-11x2 Grade 8 Plated 64
120103 Bolt 5/8-11x6 Grade 8 Plated 32
120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16
120138 Nylock Nut 3/4-10 Grade 5 Plated 128
124611 Tine Keeper 8

24




Tine Keeper install.

Only located on front row (closest to tractor) of wings.




